

Test Report No. SL718072107081TX

Date: Mar 20, 2018

Page 1 of 7

GALE PACIFIC SPECIAL TEXTILE(NINGBO) LIMITED NO.777 HENGSHAN W. ROAD, BEILUN, NINGBO, CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description	: COMMERCIAL HEAVY 430-FR:HDPE IN IVORY
Test Performed	: Selected test(s) as requested by applicant
Sample Receiving Date Testing Period Test Result(s)	 Mar 09, 2018 Mar 09, 2018 - Mar 20, 2018 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. For further details, please refer to the following page(s).
Conclusion	

Flammability

Μ

Remarks: M=Meet General's Requirement *=No Specified Requirement F=Below General's Requirement

Signed for and on behalf of SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch

fren He

Allen He (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior writen approval of the Company any unauthorized alteration, forgery or faisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307

1-5F West No. 4 Building, Lingun Industy Park, No.1177 Lingun Read, Ningto National H-Tech Zone, Ningto, China 315040 t (86–574)87767006 f (86–574)87764217 www.sgsgroup.com.cn 中国・浙江・宁波市国家高薪区凌云路1177号凌云产业园4号楼西1-5层 邮编: 315040 t (86–574)87767006 f (86–574)87764217 e sgs.china@sgs.com



No. SL718072107081TX

Date: Mar 20, 2018

Page 2 of 7

Test Result

Test Requested: ***

- 1. Determine the flame resistance in accordance with test method 2 (Unfolded test) of NFPA 701:2015 Standard Methods of Fire Tests for Flame Propagation of Textiles and Films
- 2. Determine the flame resistance in accordance with test method 1 of NFPA 701:2015 Standard Methods of Fire Tests for Flame Propagation of Textiles and Films
- 3. California Fire Marshal Title 19: Section 1237.1 Fire Resistance, small scale test.

1. NFPA 701:2015, method 2 (Unfolded test)

I. Test Conducted

This test was conducted in accordance with test method 2 (Unfolded test) of NFPA 701:2015 Standard Methods of Fire Tests for Flame Propagation of Textiles and Films.

II. Details of tested sample

Sample description / Color	HDPE / Ivory
Area Density	445 g/m ²
Products configuration	Single layer
Size of sample *	1200mm×125mm

* With the length parallel to the lengthwise direction of the material

III. Conditioning

Prior to testing, the sample was conditioned,

For not less than 1 hour or more than 3 hours at 105°C±3°C (220°F±5°F) (Standard)

IV. Test results

Specimen No	Char length (mm)	After flame time (s)	Burning time of residues or drops (s)
1	247	0	0
2	224	0	0
3	233	0	0
4	245	0	0
5	238	0	0
6	211	0	0
7	226	0	0
8	230	0	0
9	243	0	0
10	252	0	0

To be continued....



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions/Terms-enDecuments at http://www.sgs.com/en/Terms-and-Conditions/Terms-enDecument.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307

1-5F West No. 4 Building, Lingun Industy Park, No.117 Lingun Risat, Ningko National H-Tekt Zone, Ningko, China 315040 t (86–574)877670006 f (86–574)87764217 www.sgsgroup.com.cn 中国・浙江・宁波市国家高新区凌云路1177号凌云产业园4号楼西1-5层 邮编: 315040 t (86–574)87767006 f (86–574)87764217 e sgs.china@sgs.com



Test Report No. SL718072107081TX

Date: Mar 20, 2018

Page 3 of 7

Criteria for test method 2 (unfolded test) (Chapter 15):

- 1. When any specimen continues flaming for more than 2 seconds after the test flame is removed from contact with the specimen, the material shall be recorded as having failed the test.
- 2. When the char length of any single flat specimen exceeds 435 mm, the material shall be recorded as having failed the test.
- 3. When at any time during or after the application of the test flame any portions of residues of the material being tested break or drip from the specimen and fall to the floor of the test apparatus and continue burning for more than 2 seconds after reaching the floor of the test apparatus, the material shall be recorded as having failed the test.
- 4. In the event that only one of the 10 flat specimens does not meet the criteria, five new specimens cut in the same direction as the one that failed shall be test.
- 5. If all five the new specimens meet all of the criteria, the material shall be recorded as having pass the test.

<u>Sub-Conclusion</u>: The tested sample "As received" **meets** the requirements of Test Method 2 (Unfolded test) of NFPA 701:2015.

To be continued....



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <u>http://www.sgs.com/en/Terms-and-Conditions.aspx</u> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <u>http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx</u>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction form exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307

1-5F Wet No. 4 Building, Lingun Industy Park, No.1177 Lingun Read, Ningto National H-Tech Zone, Ningto, China 315040 t (86–574)87767006 f (86–574)87764217 www.sgsgroup.com.cn 中国・浙江・宁波市国家高新区凌云路1177号凌云产业园4号楼西1-5层 邮编: 315040 t (86–574)87767006 f (86–574)87764217 e sgs.china@sgs.com



Test Report No. SL718072107081TX

Page 4 of 7

2. NFPA 701:2015, method 1

I. Test Conducted

This test was conducted in accordance with test method 1 of NFPA 701:2015 Standard Methods of Fire Tests for Flame Propagation of Textiles and Films.

II. Details of tested sample

Sample description / Color	HDPE / Ivory
Area density	445 g/m ²
Products configuration	Single Layer
Size of sample *	150mm × 400mm 10pcs

* With the length parallel to the lengthwise direction of the material

III. Conditioning

Prior to testing, the sample was conditioned at least 30 minutes at 105°C±3°C (220°F±5°F)

IV. Test results

Specimen No.	Mass before test (g)	Mass after test (g)	Mass loss (%)	After flame time (s)	Burning time on floor (s)
1	27.87	24.74	11.23	29.6	0
2	27.72	25.51	7.97	104.3	0
3	28.44	25.72	9.56	98.5	0
4	28.96	26.09	9.91	19.6	0
5	28.49	25.63	10.04	38.6	0
6	27.63	24.89	9.92	92.6	0
7	27.92	26.11	6.48	44.3	0
8	28.08	25.62	8.76	18.6	0
9	28.52	26.44	7.29	101.7	0
10	27.66	24.98	9.69	81.3	0
Mean	28.13	25.57	9.09	62.9	0

SD =1.45 3SD =4.36 Mean + 3SD =13.44

SD - Standards deviation

To be continued....



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention's otherwise the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307

 1443, or email:
 CN. Doccheck@sgs.com

 15F West No. 4 Building. Lingvin Industy Park, No.1177 Lingvin Road, Mingto National H-Tech Zone, Ningto, China 315040
 t (86-574)87767006
 f (86-574)87764217
 wwww.sgsgroup.com.cn

 中国・浙江・宁波市国家高新区波云路1177号波云产业园4号楼西1-5层
 邮编: 315040
 t (86-574)87767006
 f (86-574)87764217
 e sgs.china@sgs.com



No. SL718072107081TX

Date: Mar 20, 2018

Page 5 of 7

Observations:

Vigorousness of burning	No
Material molten dripping	Yes
Odor smoke	Yes

Criteria for test method 1 (Chapter 10):

- 1. Fragments or residues of specimens that fall to the floor of the test chamber shall not continue to burn for more than an average of 2 seconds per specimen for the sample of 10 specimen.
- 2. The average weight loss of the 10 specimens in a sample shall be 40 percent or less.
- 3. No individual specimen's percent mass loss shall deviate more than 3 standard deviations from the mean for the 10 specimens.
- 4. When a retest is required, no individual specimen's percent mass loss in the second set of specimens shall deviate from the mean value by more than 3 standard deviations calculated for the second set.
- 5. When a sample does not demonstrate passing performance in accordance with all of the conditions indicated above, the material shall be recorded as having failed Test Method 1.

<u>Sub-Conclusion</u>: The tested sample "As received" **meets** the requirements of Test Method 1 of NFPA 701:2015.

To be continued....



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company any unauthorized alteration, forgery or falsification of the content or appearance of this document is test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307

1-5F West No. 4 Building, Lingun Industry Park, No.1177 Lingvan Read, Ningto National H-Tech Zone, Ningdo, China 315040 tt (86-574)87767006 ft (86-574)87764217 www.sgsgroup.com.cn 中国・浙江・宁波市国家高新区凌云路1177号凌云产业园4号楼页1-5层 邮编: 315040 tt (86-574)87767006 ft (86-574)87764217 et sgs.china@sgs.com



No. SL718072107081TX

Date: Mar 20, 2018

Page 6 of 7

3. California Fire Marshal Title 19: Section 1237.1

I. Test conducted

This test is conduced accordance with California Fire Marshal Title 19: Section 1237.1 Fire Resistance; small scale test.

II. Sample details

Sample description / Color	HDPE / Ivory
Area density	445 g/m ²
Size of sample	330mm×76mm

Conditioning

Prior to testing, the sample was conditioned, for not less than 1 hour at 60°C-62.8°C(140°F-145°F).

III. Test results

Original state

Specimen No.		Char length (mm)	After flame time (Second)	After glow time (Second)
	1	72	0	0
Lengthwise	2	70	0	0
	3	74	0	0
Widthwise	1	76	0	0
	2	78	0	0
	3	79	0	0
Average		75	0	0

ACCEPTANCE CRITERIA:

Afterflame (seconds): 2.0 maximum, individual; Char length (mm): 152 maximum, individual.

Comments of the results:

- [$\sqrt{}$] The above result of tested sample (Original state) **meets** the requirements of California Fire Marshal Title 19: Section 1237
- [] The above result of tested sample (Original state) **does not meet** the requirements of California Fire Marshal Title 19: Section 1237

To be continued....



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-eDocument.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior writen approval of the Company, any unauthorized alteration, forgery or falsification of the cantent or appearance of this document fer only to the sample(s) test and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307

1-5F West No. 4 Building, Lingun Industry Park, No.1177 Lingvan Read, Ningto National H-Tech Zone, Ningdo, China 315040 tt (86-574)87767006 ft (86-574)87764217 www.sgsgroup.com.cn 中国・浙江・宁波市国家高新区凌云路1177号凌云产业园4号楼页1-5层 邮编: 315040 tt (86-574)87767006 ft (86-574)87764217 et sgs.china@sgs.com



No. SL718072107081TX

Date: Mar 20, 2018

Page 7 of 7

Photo Appendix:



SGS authenticate the photo on original report only

*** This test was carried out by SGS-CSTC ANJI - FTS Laboratory

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-en-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior writen approval of the Company. Any unauthorized alteration, forgery or faisification of the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN-Doccheck@ass.com">certificate, please contact us at telephone:(86-755) 8307

1-5F West No. 4 Building, Lingun Industy Park, No.1177 Lingvan Road, Ningko National H-Teh: Zone, Ningko, China 315040 t (86–574)87767006 f (86–574)87764217 www.sgsgroup.com.cn 中国・浙江・宁波市国家高新区凌云路1177号凌云产业园4号楼西1-5层 邮编: 315040 t (86–574)87767006 f (86–574)87764217 e sgs.china@sgs.com